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IBS Pathophysiology

• The pathophysiology of IBS is not completely 

understood. Several factors are presumed to play a

role in the etiology of IBS, including nervous system 

alterations (abnormal GI motility and visceral 

hypersensitivity), gut flora alterations, genetics, and 

psychosocial stress (Chey et al, 2015).

• Altered serotonin concentrations in the GI tract

• Small intestinal bacterial overgrowth (SIBO) ??

Dr. Ebrahimzadeh; Ph.D of Nutrition
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depression and anxiety                        IBS

Dr. Ebrahimzadeh; Ph.D of Nutrition
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Medical management of IBS

 Fiber supplements

 Laxatives… 

 Anti-diarrheal medications… 

 Bile acid binder: cholestyramine, colestipol or colesevelam.

 Anticholinergic medications: dicyclomine

 Antidepressants 

Dr. Ebrahimzadeh; Ph.D of Nutrition
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• Encourage regular eating patterns, regular bowel hygiene,
adequate rest, and relaxation.

• Individualize diet management to the patient’s symptoms. 
Alleviate pain, symptoms, and flatulence.

• Avoid constipation by increasing physical activity and
consuming adequate fluids and fiber (American Dietetic
Association, 2008).

•   Monitor for food intolerances to gluten in wheat, rye,
barley; chocolate; lactose or milk products; caffeine; alcohol. 
Omit offending agents.

•

IBS management goals

Dr. Ebrahimzadeh; Ph.D of Nutrition
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Nutritional management

• the FODMAP elimination diet should be a primary 

consideration for IBS.???

duration

• Fiber is marginally beneficial; insoluble fiber may 

worsen symptoms but soluble fiber may help to alleviate 

constipation (Heizer et al, 2009).

• In acute phases, a low-fiber diet may be better tolerated.

• Slowly increase dietary fiber by 2–3 g/d to prevent 

discomfort and to promote soft, painless stools.

Dr. Ebrahimzadeh; Ph.D of Nutrition
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• Avoid high-fat foods, which may increase cholecystokinin 

release.

• Avoid high sugar intake, which increases osmolality.

• Avoid large meals

• Avoid or limit spicy foods

• Avoid  milk products if lactose is not tolerated; add calcium in 

other forms.

Dr. Ebrahimzadeh; Ph.D of Nutrition
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• Adequate fluid intake (30–35 mL/kg).

• Daily use of peppermint oil

• Probiotics

• Gluten free Diet ????

• Stress management and adequate Sleeping

Dr. Ebrahimzadeh; Ph.D of Nutrition
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Gastrointestinal Manifestations

(“Classic” or “Typical”)

Most common age of presentation: 6-24 months 

anyone with these symptoms should be 

screened

• Chronic or recurrent diarrhea

• Abdominal distension

• steatorrhea 

• malodorous stools

• Anorexia

• Abdominal pain

• Vomiting

• Constipation

• Irritability

•   Failure to thrive or 

weight loss

32

Classic Celiac Disease
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CD with Atypical Symptoms
Non Gastrointestinal Manifestations

• Dermatitis Herpetiformis

• Dental enamel hypoplasia 

• Osteopenia/Osteoporosis

• Short Stature

• Delayed Puberty/Infertility

• Peripheral Neuropathy/Ataxia

• Chronic Fatigue

• weight loss

• Psychiatric syndromes

• Iron-deficient anemia 

(resistant to oral Fe)

• Hepatitis

• Arthritis

• Epilepsy with occipital 

calcifications

• Behavioral with depression, poor

school performance, irritability

Most common age of presentation: older child to adult

34

Silent or Asymptomatic

• Treatment with a gluten-free diet is recommended for 

asymptomatic children and adults with proven intestinal 

changes of Celiac Disease.  

• It is most commonly diagnosed in those who also have:

– Type 1 diabetes

– Selective IgA deficiency

– Down syndrome 

– Turner syndrome

– Williams syndrome 

– Autoimmune thyroiditis

– A first degree relative with 

Celiac Disease
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Diagnosis of CD

 Clinical, laboratory, and histologic evaluations

Specific LAB tests:

Anti-TTG antibodies (tTG)—IgA and IgG
(95–100% sensitive and specific)

Anti endomysium antibodies IgA (EMA)–100%
specificity, 90% sensitivity)

HLA-DQ2 and HLA-DQ8

Dr. Ebrahimzadeh; Ph.D of Nutrition
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Medical management of Celiac

In severe damage of  small intestine or refractory celiac disease:

 Steroids to control inflammation like Budesonide 

 Azathioprine 

 GluteZym: Active complex of minerals and the enzyme Aspergillus
niger prolyl endopeptidase (AN-PEP), which contributes to the 
breakdown of gluten

Dr. Ebrahimzadeh; Ph.D of Nutrition
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•  1) Lifelong, strict adherence to a GF diet is the only 
known treatment for CD

Avoid Gluten found in:
Wheat
Rye
Barley

Nutritional managements

Dr. Ebrahimzadeh; Ph.D of Nutrition
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Since the defect is permanent, the GF diet is 

curative and must be a permanent change. 

Surface cells of the  mucosa are replaced 

within 5 days; swelling is reduced within 14 

days; and villi improve within 6 months or up 

to 5 years.

Dr. Ebrahimzadeh; Ph.D of Nutrition
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2) identify and treat nutritional deficiencies

3) A Greek-Mediterranean dietary pattern with 

olive oil, nuts, fruits, and vegetable intake can be 

recommended.

4) Diet for adults should provide 1–2 g of 

protein/kg body weight from fresh meat, fresh 

fish, milk, cheese, and eggs.

Nutritional managements

Dr. Ebrahimzadeh; Ph.D of Nutrition
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Nutritional managements

5) Diet should provide 35–40 kcal/kg body weight 

for adults.

6) For infants with diarrhea, provide fluids, 
electrolytes, and a formula that is not high in fat 
content.

7) Herbs and botanical supplements should not be 
used without discussing with the physician

Dr. Ebrahimzadeh; Ph.D of Nutrition
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Nutritional managements

Initially, the diet should include low amounts of 

fiber because of flattened mucosal villi; increase as 

tolerated.

Fruits and vegetables are naturally low in gluten and

should be included regularly.

Dr. Ebrahimzadeh; Ph.D of Nutrition
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BMR = 52 × 0.95 × 24 = 1186

AT = 1186 × 0.3 = 356

TEF = 0.1 × (1186 + 356) = 154

Etotal = 1696

2000-2100 kcal
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Pro : 2000 × 0.18 = 360 ÷ 4 = 90 g

Cho : 2000 × 0.52 = 1040 ÷ 4 = 260 g

Fat : 2000 × 0.30 = 509 ÷ 9 = 56 g

Protein ⁓  1/7 g/kg

Dr. Ebrahimzadeh Attari; Ph.D of Nutrition 46
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